


<b>Prüfbericht - Nr.:</b> 153185367/SHF/01-02 <i>Test Report No.:</i>		Seite 1 von 3 Page 1 of 3
<b>Auftraggeber:</b> <i>Client:</i>	<b>DONGTAI HARDWARE PRECISION MANUFACTURING CO. LTD (DTC)</b> Industry Road, Leliu Port Leliu, Shunde Foshan, Guangdong, China	
<b>Gegenstand der Prüfung:</b> <i>Test item:</i>	<b>Soft closing hinge with integrated damper <math>\phi</math>35mm</b>	
<b>Bezeichnung:</b> <i>Identification:</i>	/	<b>Serien-Nr.:</b> Engineering sample <i>Serial No.:</i>
<b>Wareneingangs-Nr.:</b> <i>Receipt No.:</i>	120017	<b>Eingangsdatum:</b> 09.Jan.2012 <i>Date of receipt:</i>
<b>Prüfort:</b> <i>Testing location:</i>	<b>TÜV Rheinland (Shanghai) Co., Ltd.</b> 3/F, TUV Building, No. 177, Lane 777, West Guangzhong Road, Shanghai 200072, P. R. China	
<b>Prüfgrundlage:</b> <i>Test specification:</i>	<b>Hinge durability test (60000 cycles) following EN 15570:2008</b>	
<b>Prüfergebnis:</b> <i>Test Result:</i>	<b>Der Prüfgegenstand entspricht oben genannter Prüfgrundlage(n).</b> <i>The test item passed the test specification(s).</i>	
<b>Prüflaboratorium:</b> <i>Testing Laboratory:</i>	<b>TÜV Rheinland (Shanghai) Co., Ltd.</b>	
<b>geprüft / tested by:</b>		<b>kontrolliert / reviewed by:</b>
		
2012-02-15 YuChen Zhang / Testing Engineer Name / Position		2012-02-15 Li Yun / Laboratory Manager Name / Position
<b>Datum</b> <i>Date</i>	<b>Name/Stellung</b> <i>Name/Position</i>	<b>Unterschrift</b> <i>Signature</i>
<b>Datum</b> <i>Date</i>	<b>Name/Stellung</b> <i>Name/Position</i>	<b>Unterschrift</b> <i>Signature</i>
<b>Sonstiges/ Other Aspects:</b>		
<b>Overall Dimensions:</b>		
Height:	26/38 mm	
Width:	62 mm	
Depth:	115/80 mm	
Weight:	98.5 g	
<b>Abkürzungen:</b>	<b>P(ass)</b> = entspricht Prüfgrundlage <b>F(ail)</b> = entspricht nicht Prüfgrundlage <b>N/A</b> = nicht anwendbar <b>N/T</b> = nicht getestet	<b>Abbreviations:</b> <b>P(ass)</b> = passed <b>F(ail)</b> = failed <b>N/A</b> = not applicable <b>N/T</b> = not tested
<b>Dieser Prüfbericht bezieht sich nur auf das o.g. Prüfmuster und darf ohne Genehmigung der Prüfstelle nicht auszugsweise vervielfältigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prüfzeichens.</b> <i>This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.</i>		

**Prüfbericht - Nr.: 153185367/SHF/01-02**  
Test Report No.:

Seite 2 von 3  
Page 2 of 3

The tests were conducted according to the following standards:

**EN 15570:2008 Hardware for furniture - Strength and durability of hinges and their components - Hinges pivoting on a vertical axis**

and with respect to the present state of safety engineering.

### Test Results

#### Hinge

	Standard	Tests	Test result
1)	EN 15570	6.3.7 Durability test for 60000 cycles	P

#### Objections:

None

#### Recommendation:

None

#### Remarks:

1. We did not receive an original packaging.

**Prüfbericht - Nr.:** 153185367/SHF/01-02  
*Test Report No.:*

Seite 3 von 3  
Page 3 of 3

**Product description:**

Received sample: Soft closing hinge with integrated damper  $\varnothing$ 35mm  
Article no.: C85A6A6F+89H00EQ  
Number of samples: 4  
Supplied by: DONGTAI HARDWARE PRECISION MANUFACTURING CO. LTD (DTC)  
Received date: 09.Jan.2012 (Fur ID: 120017)

**Dimensions:**

Height: 26/38 mm  
Width: 62 mm  
Depth: 115/80 mm  
Weight: 98.5 g

**Pictures:**



Pic. 1: Hinges view



Pic. 2: Front view



Pic. 3: Back view



Pic. 4: Fold view



Pic. 5: Fold view

--- THE END OF REPORT ---